

Latex core



ZERTIFIKAT

Ökologische Produktprüfung

Tested product:	Latex core	
Manufacturer / distributor:	Latexgreen Company Ltd., Block E4, Sethawaka Industrial Park, Avissawella, Sri Lanka	
Sampling by:	Client	
Test report no.:	16345	Certificate E, 1/1
Date:	4/2007	
Next date for test:	4/2008	

TESTPROGRAMM:

Tested on hazardous components and emissions

Emission tests (test chamber):

- Nitrosamines
- Carbon disulfide CS₂
- Volatile organic compounds

Tests of content:

- Pentachlorophenol (PCP),
Tetrachlorophenol (TeCP)
- Filler
- Polymer content

TESTRESULT:

The tested latex core has been tested in accordance with the scheme for the eco-certificate "Ökologische Produktprüfung" and complies with these criteria in the above-mentioned range. (Details see accompanying test report).

Validity: 4/2008

Cologne, 5 April 2007

Dr. rer. nat. Frank Kuebart

